
IOWA MOLD TOOLING CO., INC.

P.O. Box 189
Garner, IA 50438
Tel: 641.923.3711

Fax: 641.923.2424
www.imt.com

Revised 03-27-2025

Copyright © 2025 Iowa Mold Tooling Co., Inc.
All rights reserved

No part of this publication may be reproduced, stored in a retrieval system, or transmitted in any form 
or by any means, electronic, mechanical, photocopying, recording or otherwise without the prior written 
permission of Iowa Mold Tooling Co., Inc.

Iowa Mold Tooling Co., Inc. is an Oshkosh Corporation Company

Revised 03-27-2025

Copyright © 2025 Iowa Mold Tooling Co., Inc.
All rights reserved

No part of this publication may be reproduced, stored in a retrieval system, or transmitted in any form 
or by any means, electronic, mechanical, photocopying, recording or otherwise without the prior written 
permission of Iowa Mold Tooling Co., Inc.

Iowa Mold Tooling Co., Inc. is an Oshkosh Corporation Company

41064
SPARE PARTS

MANUALS

Manual # 99906951



  ii 

41064 - Manual # 99906951



  iii 

41064 - Manual # 99906951

Table of Contents

Basic Loader 1

Base, complete ..............................................................................................................................................1
Central lubrication and lubricating brush ........................................................................................................3
Column cpl. ....................................................................................................................................................5
Main boom .....................................................................................................................................................7
Boom cylinder, C180 x 988s , with LHV .........................................................................................................9
Jib cylinder C180 x 1092,5 with LHV ........................................................................................................... 11
Turntable with kit of bolts .............................................................................................................................13
Link arm system, jib .....................................................................................................................................15

Stabilizers 17

Stabilizer beam, type DV - 7800 ..................................................................................................................17
Safety lock (CE) ...........................................................................................................................................19
Stabilizer cylinder with check valve, C110-550, type V ................................................................................21
Foot plate with ball joint, cpl. (ø210) ............................................................................................................23

Boom System 25

Jib, complete BOM Obsolete*  .....................................................................................................................25
Jib, complete ................................................................................................................................................27
Jib extension I incl. fittings BOM Obsolete*  ................................................................................................29
K4 extension, complete ................................................................................................................................31
Extension cylinder I (C70 - 2650 ) ................................................................................................................33
Extension cylinder II, (C70 - 2650 ) ..............................................................................................................35
Extension cylinder III, (C70 - 2650 ) .............................................................................................................37
Extension cylinder IV, (C70 - 2650 ).............................................................................................................39
Extension cylinder IV, (C70 - 2650 ).............................................................................................................41
Extension cylinder incl. fittings .....................................................................................................................43

Hydraulic systems, valve brackets and dual controls 45

Valve brackets / Protection ..........................................................................................................................45
Valve brackets / Protection ..........................................................................................................................47

Hydraulic systems, loader functions 49

Hydraulic system, slewing ............................................................................................................................49
Hose kit, Column ..........................................................................................................................................51
Hose kit, main boom ....................................................................................................................................53
Hose Kit, jib ..................................................................................................................................................55

Hydraulic systems, stabilizer beams 57

Hydraulic system, stabilizers, 4 fcts. ............................................................................................................57
Hydraulic system, stabilizers, 4 fcts. ............................................................................................................59
Hydraulic system, stabilizers - RC ...............................................................................................................61
Hydraulic system, stabilizers - RC ...............................................................................................................63
Hydraulic system, DV 7800 hydr. extension ................................................................................................65

Hydraulic systems, pump and tank 67

Oil cooler ......................................................................................................................................................67
Hose connector ............................................................................................................................................69
Ball valve, cpl ...............................................................................................................................................71



  iv 

41064 - Manual # 99906951

Stabilizer valve block RC, 4 available functions ...........................................................................................73
Stabilizer valve block RC, 4 available functions ...........................................................................................75
Tank, cpl. 250L .............................................................................................................................................77
Tank incl. fittings ...........................................................................................................................................79

Hydraulic systems, valve blocks 81

Stabilizer valve block, 2 sections .................................................................................................................81
Stabilizer valve block, 2 sections .................................................................................................................83
Stabilizer valve block, 4 sections .................................................................................................................85
Stabilizer valve block, 4 sections .................................................................................................................87
Stabilizer valve block, BLB ...........................................................................................................................89
Control valves, Danfoss, 7 sections, variable ..............................................................................................91

Labels and Mounting Kits 93

Mounting kit 8 bolt ........................................................................................................................................93
Operating labels ...........................................................................................................................................95
Labels ..........................................................................................................................................................97

Accessories, Extra Valves 99

Extra valves .................................................................................................................................................99

Accessories, miscellaneous 101

Slewing sensor ...........................................................................................................................................101
Protective guard, jib cylinder ......................................................................................................................103
Protective guard (LHV boom), cpl. .............................................................................................................105
Parking safety system ................................................................................................................................107
Shield for extra valves, jib ..........................................................................................................................109
Plugs .......................................................................................................................................................... 111

Electronic parts, in general 113

RCL 5400 ................................................................................................................................................... 113
Spotlight, main boom ................................................................................................................................. 115
Spotlight, jib ............................................................................................................................................... 117
Basic electronic parts, spotlight ................................................................................................................. 119
Telematics ..................................................................................................................................................121
12 V converter ............................................................................................................................................123
BEPAW ......................................................................................................................................................125
CYL ............................................................................................................................................................127
Alarm flash .................................................................................................................................................129
Inclination sensor .......................................................................................................................................131
2-CYBEL ....................................................................................................................................................133

Electronic parts, RC crane 135

Basic electronic parts, base .......................................................................................................................135
Basic electronic parts, Jib ..........................................................................................................................137
Stabilizer operation via RC ........................................................................................................................139

Tools 141

Cylinder tool ...............................................................................................................................................141



This page left intentionally blank

 v 

41064 - Manual # 99906951



This page left intentionally blank

 vi 

41064 - Manual # 99906951



Basic Loader 1 

41064 - Manual # 99906951

Basic LoaderSection - 1

Base, complete Internal ref. 20160636



Basic Loader 2 

41064 - Manual # 99906951

Base, complete
From loader 1680001
To loader  

Created  22-12-2022
Modified  29-08-2023

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6402910 FOUNDATION, PAINTED 6402911
2 1 20193350 BRIDGE, CPL.
3                 1 6402211 BRIDGE, SV.
4 1 23971 BUSHING PM 16070 DX
5 1 31318 LUBRICATOR 1/8" RG
6 1 6340046 NIPPLE (1/8" RG - 90MM)
7 1 33296 WASHER PS 160 X 190 X 1,0
8 1 33224 CIRCLIP 160U



Basic Loader 3 

41064 - Manual # 99906951

Central lubrication and lubricating brush Internal ref. 20188954



Basic Loader 4 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 31395 BRUSH
2 2 25354 COUNTE RNUT 1/4"
3 2 32338 WASHER 12 MM
4 1 20289083
5 2 31147 FACE WASHER 8 MM
6 2 30132 SET SCREW
7 1 6306048 THREADED PIPE
8 1 31318 LUBRICATOR 1/8"RG
9 1 25580 UNION NUT
10 1 25600 ELBOW CONNECTION MALE/FEMALE
11 1 25532 ELBOW CONNECTION
12 1 62821 NYLON PIPE 6 X 1,5 X 500 MM

Central lubrication and lubricating brush
From loader 1680001
To loader  

Created  15-02-2023
Modified  03-01-2024



Basic Loader 5 

41064 - Manual # 99906951

Column cpl. Internal ref. 20188630



Basic Loader 6 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20176199 COLUMN, PAINTED 6402071
2 1 68116 PLATE FOR SPACER
3 2 23321 BUSHING PM 9060 DX
4 1 31318 LUBRICATOR 1/8"RG

Column cpl.
From loader 1680001
To loader  

Created  07-02-2023
Modified  



Basic Loader 7 

41064 - Manual # 99906951

Main boom Internal ref. 20188940



Basic Loader 8 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20162037 INNER ARM, PAINTED 6402581
2 2 23942 BUSHING PM 8070 DX
3 1 31318 LUBRICATOR 1/8"RG
4 2 64362 PLASTIC PLUG

Main boom
From loader 1680001
To loader  

Created  15-05-2023
Modified  



Basic Loader 9 

41064 - Manual # 99906951

Boom cylinder, C180 x 988s , with LHV Internal ref. 20273295



Basic Loader 10 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6402080 BOOM CYLINDER C 180/100 X 988
2 1 6402101 CYLINDER PIPE Ø200
3 1 6402084 PISTON ROD
4 1 6393157 PISTON
5 1 6895150 SEAL KIT
6 1 6895140 SEAL KIT
7 2 32256 POINTED SCREW MSP6 X 12
8 1 6393127 PISTON ROD HEAD Ø180
9 2 31318 LUBRICATOR 1/8"RG
10 2 23914 BUSHING PM 10040 DX
11 2 23338 BUSHING PM 7070 DX
12 1 6393155 GUIDE
13 2 26334 CONNECTION P-GEV 16 SR-WD
14 1 55227 VALVE
15 1 20138 O-RING OR 10,77 X 2,62
16 1 6402105 PIPE, BOOM DOWN
17 2 25244 CONNECTION GES 8 LR 3/8-WD
18 1 26879 REDUCING CONNECTION REDSDN 16/8 S
19 1 26342 CONNECTION ELSD 16 S
20 2 28850 PRESSURE TRANSDUCER
21 1 26170 ELBOW CONNECTION EWSD 8 L
22 1 26370 PRESSURE GAUGE CONNECTION EMASD 8 LR
23 1 26103 PRESSURE-GAUGE CONNECT.
24 4 31754 WASHER 8 MM
25 4 30139 STEEL BOLT M8 X 50
26 1 25197 PLUG VS-R-1/4 WD
27 2 64250 PLUG
28 2 64371 PLUG
29 2 2037019 FERRULE

Boom cylinder, C180 x 988s , with LHV
From loader 1680001
To loader  

Created  26-06-2023
Modified  



Basic Loader 11 

41064 - Manual # 99906951

Jib cylinder C180 x 1092,5 with LHV Internal ref. 20273292



Basic Loader 12 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
2 1 6402921 CYLINDER TUBE, WELDED
3 1 6402097 PISTON ROD
4 1 6393155 GUIDE
5 1 6393157 PISTON
6 2 32256 POINTED SCREW MSP6 X 12
7 1 6402129 PISTON ROD HEAD
8 2 23965 BUSHING PM 9550 DX
9 2 23338 BUSHING PM 7070 DX
10 2 31318 LUBRICATOR 1/8"RG
11 1 6895150 SEAL KIT
12 1 6895140 SEAL KIT
13 1 55264 LOAD HOLDING VALVE
14 5 30142 STEEL BOLT M8 X 70
15 5 31754 WASHER 8 MM
16 1 26344 BANJO CONNECTION RSWV 16 SR
17 1 6402127 HYDRAULIC PIPE, JIB HYDRAULIKRØR, KNÆK
18 1 26368 STRAIGHT CONNECTION P-GEV 16 SR 3/8-WD
19 1 26221 CONNECTION P-GEV 20 SR 1/2-WD
20 1 26334 CONNECTION P-GEV 16 SR-WD
21 1 26103 PRESSURE-GAUGE CONNECT.
22 2 64250 PLUG
23 2 64371 PLUG
24 2 2037019 FERRULE
25 1 20138 O-RING OR10,77 X 2,62
26 5 2037006 PLUG

Jib cylinder C180 x 1092,5 with LHV
From loader 1680001
To loader  

Created  26-06-2023
Modified  



Basic Loader 13 

41064 - Manual # 99906951

Turntable with kit of bolts Internal ref. 20188935



Basic Loader 14 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 50194 TURNTABLE, PAINTED
2 2 64381 FERRULE
3 1 6392350 KIT OF BOLTS
4 34 63413 COVER FOR NUT
5 34 2018002 STEEL BOLT M20 X 130
6 34 31761 WASHER 20 MM
7 34 32333 NUT M20
8 42 30474 SOCKETHEAD SCREW MC20 X 100

Turntable with kit of bolts
From loader 1680001
To loader  

Created  22-05-2023
Modified  



Basic Loader 15 

41064 - Manual # 99906951

Link arm system, jib Internal ref. 
20188936



Basic Loader 16 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6402663 BOLT (C3)
2 1 6402664 BOLT (K)
3 1 6394418 LOCK PLATE
4 5 33139 CIRCLIP 70U
5 5 33248 WASHER PS70 X 90X 1,0
6 1 32288 BUTTONHEAD SCREW MC14 X 20
7 3 33247 WASHER PS80 X 100X 1,0
8 3 33143 CIRCLIP 80U
9 1 6402665 BOLT (L2)
10 2 6402651 ARTICULATED ARM K
11 2 6390401 LOCK PLATE
12 1 6402666 BOLT (C4)
13 4 30937 NORDLOCK WASHER
14 2 30244 SET SCREW M20 X 45
15 4 63413 COVER FOR NUT
16 2 30242 SET SCREW M20 X 35
17 2 20190526 HAMMEL,CPL.
18 1 31329 LUBRICATOR M6 X 1
19 1 2018032 BUSHING PM 9560 DX
20 1 6402667 BOLT (H2)
21 1 6394419 LOCK PLATE
22 1 33266 WASHER PS60 X 75 X 1,0
23 1 33135 CIRCLIP
24 1 31542 SOCKETHEAD SCREW MC12 X 30

Link arm system, jib
From loader 1680001
To loader  

Created  14-02-2023
Modified  25-01-2024



Stabilizers 17 

41064 - Manual # 99906951

Stabilizer beam, type DV - 7800 Internal ref. 20221951



Stabilizers 18 

41064 - Manual # 99906951

Stabilizer beam, type DV - 7800
From loader 1680001
To loader  
Created  25-08-2023
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 6 63500 GUIDE 12 MM
2 1 6390129 SPACER 6 MM
3 1 6390128 SPACER 5 MM
4 2 31513 SET SCREW M10 X 25
5 7 31565 PLAIN WASHER 10 MM
6 2 63492 SLIDE BLOCK
7 2 6390108 DIVISION PLATE, 1 MM
8 2 6390105 DIVISION PLATE, 2 MM
9 2 6390109 SPACER
10 2 30438 SCREW MC8 X 20
11 4 31147 FACE WASHER 8MM
12 1 6390121 STABILIZER BEAMI
13 5 31517 SET SCREW M10 X20
14 2 32415 SOCKET HEAD SCREW MC8 X 14
15 1 6390127 SPACER 6 MM
16 6 63494 GUIDE 6.5 MM
17 6 63495 GUIDE 7.5 MM 3 MM
18 6 63496 GUIDE 8.5 MM 3 MM
19 2 68126 GUIDE 12 X 10.5 MM
20 1 63497 SLIDE BLOCK
21 1 6390126 SPACER 5 MM
22 1 6390172 SPACER, 4 MM
23 1 6390141 STABILIZER BEAM II
24 1 6390146 PIN
25 1 63493 GUIDE ROLLER
26 1 20145424 BRACKET FOR SENSOR
27 3 31081 SCREW M10 X 16
28 1 20275442
29 3 30933 NORDLOCK WASHER 10 MM



Stabilizers 19 

41064 - Manual # 99906951

Safety lock (CE) Internal ref. 20160685



Stabilizers 20 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20144769 HOOK, SV.
2 1 6236044 PLATE
3 1 6236054 CLICK
4 1 63440 WASHER
5 1 30114 SET SCREW M6 X 25
6 1 33476 SPRING 6247194
7 1 6245264 BUSHING
8 1 30935 NORDLOCK WASHER 12 MM
9 1 30179 SET SCREW M12 X 40
10 1 32302 FACE WASHER 6 MM
11 1 30884 LOCK NUT M6
12 1 30579 COUNTERSUNK SCREW MK6 X 20

Safety lock (CE)
From loader 1680001
To loader  
Created  22-12-2022
Modified  



Stabilizers 21 

41064 - Manual # 99906951

Stabilizer cylinder with check valve, C110-550, type V Internal ref. 20167634



Stabilizers 22 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6391940 STABILIZER CYLINDER
2 1 26877 T BANJO UNION RSTS 12 LR
3 1 25130 BANJO CONNECTION RSWV 12 LR
4 1 20145443 HYDRAULIC TUBE, OUTRIGGER
5 3 23408 COMPOSITE BEARING Ø35/39 X 30
6 1 6390258 DISTANCE RING
7 1 58496 CARTRIDGE
8 1 6390256 PIN
9 1 64352 LEVER WITH KNOB
10 1 33495 COMPRESSION SPRING
11 1 6390257 BUSHING
12 1 6390255 PIN
13 2 31318 LUBRICATOR 1/8" RG
14 1 25127 CONNECTION P-GEV 12 LR-WD
15 1 55239 SEQUENCE VALVE
16 1 26389 PRESSURE GAUGE CONNECTION EMASD 12 LR

Stabilizer cylinder with check valve, C110-550, type V
From loader 1680001
To loader  
Created  10-08-2023
Modified  



Stabilizers 23 

41064 - Manual # 99906951

Foot plate with ball joint, cpl. (ø210) Internal ref. 6391240



Stabilizers 24 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6391852 BALL JOINT
2 2 6300854 BALL SEAT CATCH
3 1 6300853 BALL SEAT
4 1 6300855 FOOT PLATE
5 1 31318 LUBRICATOR 1/8" RG
6 1 33190 CIRCLIP 70 I

Foot plate with ball joint, cpl. (ø210)
From loader 1680001
To loader  
Created  18-10-2013
Modified  23-08-2016



Boom System 25 

41064 - Manual # 99906951

Jib, complete BOM Obsolete* Internal ref. 20276320
  

Note:
BOM Obsolete* - means previous revision not obsoleted part.



Boom System 26 

41064 - Manual # 99906951

Jib, complete BOM Obsolete* 
From loader 1680001
To loader  1680002

Created  01-09-2023
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20276315 6402701
2 2 23942 BUSHING PM 8070 DX
3 2 23338 BUSHING PM 7070 DX
4 2 31318 LUBRICATOR 1/8"RG



Boom System 27 

41064 - Manual # 99906951

Jib, complete Internal ref. 20289649
  



Boom System 28 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20281009 20281009
2 2 23942 BUSHING PM 8070 DX
3 2 23338 BUSHING PM 7070 DX
4 2 31318 LUBRICATOR 1/8"RG

Jib, complete
From loader 1680003
To loader  

Created  18-01-2024
Modified  



Boom System 29 

41064 - Manual # 99906951

Jib extension I incl. fittings BOM Obsolete* Internal ref. 20276931
  

Note:
BOM Obsolete* - means previous revision not obsoleted part.



Boom System 30 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20191042 CRANE ARMI,SV.
2 4 20190905 HOLDER FOR SLIDING BLOCK
3 4 6381544 ADJUSTING PLATE
4 2 20276187
5 4 30177 SET SCREW M12 X 30
6 8 32338 WASHER 12 MM
7 8 63588 SLIDE BLOCK 8 MM
8 8 63589 SLIDE BLOCK 9 MM
9 8 63590 SLIDE BLOCK 10 MM
10 2 6381563 BRACKET, RIGHT
11 4 6381534 ADJUSTING PLATE
12 4 63668 SLIDE BLOCK 6381524, 7 MM
13 2 6381573 BRACKET, LEFT
14 8 31517 SET SCREW M10 X 20
15 8 31565 PLAIN WASHER 10 MM
16 4 6293954 LOCK PLATE
17 4 63844 SLIDEB LOCK 6294004
18 4 6182334 PLATE
19 4 32424 POINTED SCREW MSP16 X 20
20 4 30821 COUNTER NUT M16
21 8 30153 SET SCREW M10 X 16
22 2 6381484 GUIDE 7 + 2,5 MM
23 4 30175 SET SCREW M12 X 20

Jib extension I incl. fittings BOM Obsolete* 
From loader 1680001
To loader  1680002

Created  28-09-2023
Modified  



Boom System 31 

41064 - Manual # 99906951

K4 extension, complete Internal ref. 6402840
  6381960



Boom System 32 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
6381960 EXTENSION K4, CPL.
6402840 LOCK PIN KPL.

1 1 6381841 EXTENSION, 350/212 MM
2 2 64096 SLIDE BLOCK 6082064
3 2 6182334 PLATE
4 2 6293954 LOCK PLATE
5 2 32424 POINTED SCREW MSP16 X 20
6 2 30821 COUNTER NUT M16
7 4 30153 SET SCREW M10 X 16
8 4 6381484 GUIDE
9 2 6381534 ADJUSTING PLATE
10 2 63668 SLIDE BLOCK 6381524, 7 MM
11 1 6381573 BRACKET, LEFT
12 9 31517 SET SCREW M10 X 20
13 8 31565 PLAIN WASHER 10 MM
14 1 6381563 BRACKET, RIGHT
15 2 6381554 ADJUSTING PLATE
16 2 63589 SLIDE BLOCK 9 MM
17 1 6381663 BRACKET, RIGHT
18 1 6381673 BRACKET, LEFT
19 2 64084 SLIDE BLOCK 6193344, 8 MM
20 2 64086 SLIDE BLOCK 6193354, 9 MM
21 2 64089 SLIDE BLOCK 6193364, 10 MM
22 2 63895 SLIDE BLOCK 6198964, 11 MM
23 2 63896 SLIDE BLOCK 6198974, 12 MM
24 2 6199604 MOUNTING PLATE
25 6 31170 LOCK WASHER 8 MM
26 2 30597 COUNTERSUNK SCREW MK8 X 12
27 2 6193304 SPACER 6 MM
28 2 6235944 SPACER 7 MM
29 2 6193314 SPACER 8 MM
30 4 6234814 LOCK WASHER
31 4 30543 COUNTERSUNK SCREW MK8 X16
32 2 63590 SLIDE BLOCK 10 MM
33 1 6402840 LOCK PIN KPL.
34 1 6380884 PIN
35 1 6380874 LOCK PLATE
36 1 31571 SPRING WASHER 10 MM
37 1 31280 COTTER BOLT Ø5 X 40
38 1 30837 NUT M24
39 1 33458 LOCK RING

K4 extension, complete
From loader 1680001
To loader  

Created  26-09-2017
Modified  21-10-2019



Boom System 33 

41064 - Manual # 99906951

Extension cylinder I (C70 - 2650 ) Internal ref. 6380970
  



Boom System 34 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 2 30903 SCREW MSP6 X 8
2 1 6381034 BRACKET
3 1 25197 PLUG VS-R-1/4 WD
4 1 6384481 PISTON ROD
5 1 6354506 PISTON (C70)
6 1 6384471 GUIDE
7 1 6384431 CYLINDER TUBE
8 1 6894790 SEAL KIT FOR GUIDE, C70-Ø50
9 1 6894700 SEAL KIT, C70/50

Extension cylinder I (C70 - 2650 )
From loader 1680001
To loader  

Created  19-12-2013
Modified  10-04-2018



Boom System 35 

41064 - Manual # 99906951

Extension cylinder II, (C70 - 2650 ) Internal ref. 6381040
  



Boom System 36 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 30903 SCREW MSP6 X 8
2 1 6381074 BRACKET
3 1 30556 POINTED SCREW MSP6 X 10
4 1 25197 PLUG VS-R-1/4 WD
5 1 6354476 PISTON
6 1 6384501 CYLINDER TUBE
7 1 6384593 HANDLE BAR,Ø50
8 1 6384481 PISTON ROD
9 1 6895260 GASKET SET FOR HANDLE BAR, Ø50
10 1 6895250 SEAL KIT
11 1 2037006 PLUG
12 4 2037013 FERRULE

Extension cylinder II, (C70 - 2650 )
From loader 1680001
To loader  

Created  30-05-2023
Modified  



Boom System 37 

41064 - Manual # 99906951

Extension cylinder III, (C70 - 2650 ) Internal ref. 6381080
  



Boom System 38 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6384501 CYLINDER TUBE
2 1 6384481 PISTON ROD
3 1 6383174 BRACKET
4 1 30903 SCREW MSP6 X 8
5 1 30556 POINTED SCREW MSP6 X 10
6 1 25197 PLUG VS-R-1/4 WD
7 1 6354476 PISTON
8 1 6384593 HANDLEBAR, Ø50
9 1 6895260 GASKET SET FOR HANDLE BAR, Ø50
10 1 6895250 SEAL KIT
11 4 2037013 FERRULE
12 1 2037006 PLUG

Extension cylinder III, (C70 - 2650 )
From loader 1680001
To loader  

Created  30-05-2023
Modified  06-08-2024



Boom System 39 

41064 - Manual # 99906951

Extension cylinder IV, (C70 - 2650 ) Internal ref. 6381100
  



Boom System 40 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 2 30903 SCREW MSP6 X 8
2 1 6381223 BRACKET
3 1 6390619 PISTON
4 1 6384451 PISTON ROD
5 1 6384421 GUIDE
6 1 6384431 CYLINDER TUBE
7 1 6894800 SEAL KIT FOR GUIDE Ø45
8 1 6894380 SEAL KIT, PISTON, C70

Extension cylinder IV, (C70 - 2650 )
From loader 1680001
To loader  1680002

Created  27-09-2017
Modified  11-04-2018



Boom System 41 

41064 - Manual # 99906951

Extension cylinder IV, (C70 - 2650 ) Internal ref. 5660370
  



Boom System 42 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 30903 SCREW MSP6 X 8
2 1 32256 POINTED SCREW MSP6 X 12
3 1 6381223 BRACKET
4 1 6390682 PISTON (C70)
5 1 6384571
6 1 6384562 CYLINDER FLANGE
7 1 6384431 CYLINDER TUBE
8 4 2037013 FERRULE
9 1 6895240 SEAL KIT
10 1 6895230 SEAL KIT FOR PISTON (C70) CLOSED

Extension cylinder IV, (C70 - 2650 )
From loader 1680003
To loader  

Created  07-08-2023
Modified  



Boom System 43 

41064 - Manual # 99906951

Extension cylinder incl. fittings Internal ref. 6381830
  



Boom System 44 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6383451 GUIDE RAIL
2 3 6381154 PIN
3 3 31617 SPLIT PIN Ø5 X 35
4 29 31131 WASHER 12 MM
5 14 31523 SET SCREW M12 X 30
6 6 31542 SOCKETHEAD SCREW MC12 X 30
7 1 6381343 BRACKET
8 5 30180 STEEL BOLT M12 X 45
9 1 6381354 BRACKET
10 1 6381364 BRACKET
11 4 30179 SET SCREW M12 X 40
12 4 31147 FACE WASHER
13 4 30132 SET SCREW
14 1 63672 SLIDE BLOCK
15 2 30579 COUNTERSUNK SCREW MK6 X 20
16 4 6381684 THREADED DISC
17 8 31568 SCREW MC10 X 30
18 1 6381693 GUIDE
19 4 63966 SLIDE BLOCK 6142984
20 8 31964 COUNTERSUNK SCREW MK8 X 25
21 1 6381704 PIN
22 1 33110 CIRCLIP 22U
23 4 31155 SPRING WASHER 8 MM
24 2 6383494 CHIM PLATE, 1 MM
25 2 63689 SLIDE BLOCK WITH BUSHING
26 1 63680 SLIDE BLOCK
27 2 6383444 SPACER
28 2 6363366 SHIM, 1 MM
29 2 31539 SCREW MC6 X 16
30 1 63674 SLIDE BLOCK
31 1 6380970 EXTENSION CYLINDER I CPL.
32 1 6381040 EXTENSION CYLINDER II, CPL.
33 1 6381080 EXTENSION CYLINDER III CPL.
34 1 6381100 EXTENSION CYLINDER IV CPL.

Extension cylinder incl. fittings
From loader 1680001
To loader  

Created  27-09-2017
Modified  07-11-2019



Hydraulic systems, valve brackets and dual controls 45 

41064 - Manual # 99906951

Valve brackets / Protection Internal ref. 20276890
  



Hydraulic systems, valve brackets and dual controls 46 

41064 - Manual # 99906951

Valve brackets / Protection
From loader 1680001
To loader  

Created  30-10-2023
Modified  12-06-2024

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20160746 BRACKET
2 1 20167635 PLATE
3 1 20275448
4 1 20164909 COVER PLATE, CONSOLE
5 1 20277131
6 1 20145590 LEVER
7 1 20292342
8 28 31147 FACE WASHER 8 MM
9 2 30133 SET SCREW
10 6 30886 LOCK NUT M8
11 1 6402603 SUPPORT FOR PROTECTION
12 8 30134 SET SCREW M8 X 25
13 3 30176 SET SCREW M12 X 25
14 7 32338 WASHER 12 MM
15 2 30890 LOCK NUT M12
16 2 30860 NUT M12
17 7 30132 SET SCREW
18 7 31069 CLIP M81,5- 5,5 MM.
19 1 30157 SET SCREW M10 X 35
20 1 31565 PLAIN WASHER 10 MM
21 2 30135 SET SCREW M8 X 30
22 2 30856 NUT M8
23 2 32302 FACE WASHER 6 MM
24 2 30111 SET SCREW
25 1 30888 LOCK NUT
26 1 30131 SET SCREW M8 X 16



Hydraulic systems, valve brackets and dual controls 47 

41064 - Manual # 99906951

Valve brackets / Protection Internal ref. 20296786
  



Hydraulic systems, valve brackets and dual controls 48 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20276493
2 1 20277328
3 3 30176 SET SCREW M12 X 25
4 3 32338 WASHER 12 MM
5 4 31565 PLAIN WASHER 10 MM
6 2 30156 SET SCREW M10 X 30
7 2 30888 LOCK NUT
8 2 30132 SET SCREW
9 2 31147 FACE WASHER 8 MM
10 1 30112 SET SCREW M6 X 16
11 2 32302 FACE WASHER 6 MM
12 1 30884 LOCK NUT M6
13 2 31069 CLIP M81,5-5, 5MM.

Valve brackets / Protection
From loader 1680001
To loader  

Created  22-05-2024
Modified  12-06-2024



Hydraulic systems, loader functions 49 

41064 - Manual # 99906951

Hydraulic system, slewing Internal ref. 20189495



Hydraulic systems, loader functions 50 

41064 - Manual # 99906951

Hydraulic system, slewing
From loader 1680001
To loader  

Created  03-03-2023
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 55451 LOAD HOLDING VALVE HBS
2 3 25109 CONNECTION GES 8 LR-WD
3 2 26334 CONNECTION P-GEV 16 SR-WD
4 8 26368 STRAIGHT CONNECTION P-GEV16 SR 3/8-WD
5 1 6402095 HYDR. PIPE-SLEWING GEAR2-F
6 1 6402096 HYDR. PIPE-SLEWING GEAR1-F1
7 1 6402093 HYDR. PIPE-SLEWING GEAR2-C2
8 1 6402091 HYDR. PIPE-SLEWING GEAR1-C1
9 1 6402092 HYDR. PIPE-SLEWING GEAR1-C3
10 1 6402094 HYDR. PIPE-SLEWING GEAR2-C4
11 1 25113 BANJO CONNECTION RSWV 8 LR



Hydraulic systems, loader functions 51 

41064 - Manual # 99906951

Hose kit, Column Internal ref. 20189153



Hydraulic systems, loader functions 52 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 62690 HOSE 1/2 X 850 MM
2 2 56592 HOSE
3 3 56219 HOSE
4 1 56216 HOSE 5/8" X 800 MM
5 1 56218 HOSE 5/8 X 1900 MM
6 1 6402604 BRACKET FOR HOSE ROUTING
7 5 58479 SWIVEL COUPLING M24 X 1,5 16L
8 3 59823 SWIVEL COUPLING M30 X 220S
9 4 58478 SWIVEL COUPLING M18 X 1,512L
10 1 6402261 BRACKET, SV.
11 1 6402265 BRACKET, ROTORJ OINT(5/8"+1/2") RIGHT
12 1 6402266 BRACKET, ROTOR JOINT(5/8"+1/2") LEFT
13 1 6402268 BRACKET, ROTOR JOINT(2X3/8") LEFT"
14 1 6402267 BRACKET, ROTOR JOINT(2X3/8") RIGHT
15 2 66158 PROTECTIVE COVER HOSE 120 X 600 MM
16 1 56929 PROTECTIVE COVER, HOSE 56,5 X 1080 MM
17 1 62587 PROTECTIVE COVER 105 X 800 MM
18 2 56928 PROTECTIVE COVER 56,5 X 650 MM
19 2 56217 HOSE
20 2 62678 HOSE
21 4 0015360 HOSE
22 4 20189012 HOSE
23 2 20189014 HOSE
24 2 20189013 HOSE
25 19 31147 FACE WASHER 8 MM
26 5 30131 SET SCREW M8 X 16
27 8 31565 PLAIN WASHER 10 MM
28 4 30157 SET SCREW M10 X 35
29 4 30135 SET SCREW M8 X 30
30 4 30888 LOCK NUT
31 4 30886 LOCK NUT M8
32 1 20142129 CABLE JOINT BRACKET
33 2 31818 BRACKET
34 2 62493 PLASTIC HOSE 600 MM
35 4 30856 NUT M8
36 4 2018025 NUT M8
37 1 6402644 BRACKET FOR HOSE
38 1 20167702 SCREEN FOR HOSES
39 3 30449 SCREW MC8 X 16
40 1 6402275 TERMINAL

Hose kit, Column
From loader 1680001
To loader  

Created  01-03-2023
Modified  20-11-2023



Hydraulic systems, loader functions 53 

41064 - Manual # 99906951

Hose kit, main boom Internal ref. 20190847



Hydraulic systems, loader functions 54 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 3 6402825 CLAMP
2 2 20135322 BACK PLATE FOR PIPES
3 10 31147 FACE WASHER 8 MM
4 10 32250 SET SCREW M8 X 65
5 2 26306 REDUCING CONNECTION REDSDN 20/16 S
6 1 26362 CONNECTION ELSD 20 S
7 1 6402922 HYDRAULIC PIPE, OUTL. OUT
8 1 6402924 HYDRAULIC TUBE, OUTSIDE OUT
9 1 6402925 HYDRAULIC TUBE, FOREIGN IN
10 1 6402926 HYDRAULIC TUBES, EXV.
11 1 6402927 HYDRAULIC TUBE, EXV.
12 1 6402928 HYDRAULIC TUBE, EXV.
13 1 6402929 HYDRAULIC TUBE, EXV.
14 1 6402818 HOSE CLAMP (K-HUB)
15 5 63477 CLAMP
16 2 31833 CLAMP 2 X 18 MM
17 1 42276 RUBBER STRIP 100 MM
18 1 6402819 HOSE CLAMP, REAR PLATE
19 2 6341004 DISTANCE PIPE (Ø12/6,5 X 23,5)
20 2 63561 CLAMP
21 2 63562 CLAMP
22 1 6402645 GUIDE ROLLER
23 1 6402646 PIN
24 2 33102 CIRCLIP 12U
25 1 20189031 HOSE
26 1 20189025 HOSE
27 1 20189036 HOSE
28 1 20189037 HOSE
29 4 0017070 HOSE
30 3 66157 PROTECTIVE COVERHOSE 105 X 1000 MM
31 1 62600 PROTECTIVE COVER 130 X 800 MM
32 6 27559 CLIP
33 1 20144770 HOSE COVER
34 2 30449 SCREW MC8 X 16

Hose kit, main boom
From loader 1680001
To loader  

Created  21-09-2023
Modified  



Hydraulic systems, loader functions 55 

41064 - Manual # 99906951

Hose Kit, jib Internal ref. 20276660



Hydraulic systems, loader functions 56 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 4 20193590 HOSE 3/8" X 3700 MM
2 2 20189016 HOSE 1/2" X 1400 MM
3 1 20189015 HOSE 1/2" X 1300 MM
4 1 66157 PROTECTIVE COVER HOSE 105 X 1000 MM
5 2 66159 PROTECTIVE COVER HOSE 56 X 960 MM
6 3 27275 CABLETIE, BLACK, 7.6 X 385 MM
7 1 20183049 HOSE BRACKET
8 2 30890 LOCK NUT M12
9 4 32338 WASHER 12 MM
10 2 30178 SET SCREW M12 X 35
11 1 6402818 HOSE CLAMP (K-HUB)
12 4 30445 SOCKETHEAD SCREW MC8 X 40
13 3 63477 CLAMP
14 2 31833 CLAMP 2X18 MM
15 2 6354225 HOSE CLAMP
16 2 31147 FACE WASHER 8 MM
17 2 30856 NUT M8
18 1 20114563 PROTECTIVE PLATE FOR HOSE
19 1 62599 PROTECTIVE COVER 130 X 2200 MM
20 2 63561 CLAMP
21 2 6341004 DISTANCE PIPE (Ø12/6, 5 X 23,5)
22 1 20167692 BACK PLATE FOR 4 X 3/4" HOSE

Hose Kit, jib
From loader 1680001
To loader  

Created  22-09-2023
Modified  16-05-2024



Hydraulic systems, stabilizer beams 57 

41064 - Manual # 99906951

Hydraulic system, stabilizers, 4 fcts. Internal ref. 20276795



Hydraulic systems, stabilizer beams 58 

41064 - Manual # 99906951

Hydraulic system, stabilizers, 4 fcts.
From loader 1680001
To loader  

Created  28-09-2023
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20276847
2 1 0017300 HOSE 3/8" X 850 MM
3 3 25242 ELBOW CONNECTION EWSD1 2 L
4 3 25270 CONNECTION ELSD 12 L
5 1 6402621 HYDR.PIPE, STAB.CTRL VALVE
6 4 56221 HOSE 3/8 X 2400 MM
7 2 26101 REDUCING CONNECTION REDSDN 12/8 L
8 2 62485 HOSE 1/4" X2 450 MM
9 1 0017000 HOSE 3/8" X 500 MM
10 1 20276843
11 1 6402619 HYDR.PIPE, STAB. CTRL VALVE
12 1 25244 CONNECTION GES 8 LR 3/8-WD
13 1 56950 HOSE 3/8" X 2450 L/90 (12L)
14 1 0017410 HOSE
15 4 56696 HOSE 5/16" X 550 MM
16 4 25125 ELBOW CONNECTION WV 10L
17 2 62587 PROTECTIVE COVER 105 X 800 MM
18 1 31869 RUBBER CLIP Ø38 MM
19 1 30884 LOCK NUT M6
20 2 32302 FACE WASHER 6 MM
21 1 30113 SET SCREW M6 X 20
22 4 30469 SCREW MC8 X 60
23 4 31147 FACE WASHER 8 MM
24 4 30886 LOCK NUT M8



Hydraulic systems, stabilizer beams 59 

41064 - Manual # 99906951

Hydraulic system, stabilizers, 4 fcts. Internal ref. 20276592



Hydraulic systems, stabilizer beams 60 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 4 56223 HOSE 3/8" X 450 MM
2 4 56222 HOSE
3 8 25183 COUPLING NUT M12 L
4 8 26180 BLANKING PLUG VSD 12 L
5 1 20276587
6 3 25270 CONNECTION ELSD 12 L
7 3 25242 ELBOW CONNECTION EWSD 12 L
8 1 6402621 HYDR. PIPE, STAB. CTRL VALVE
9 4 56221 HOSE 3/8 X 2400MM
10 2 62485 HOSE 1/4" X 2450 MM
11 1 20276589
12 1 6402619 HYDR. PIPE, STAB. CTRL VALVE
13 2 26101 REDUCING CONNECTION REDSDN 12/8 L
14 1 25244 CONNECTION GES 8 LR 3/8-WD
15 1 56950 HOSE 3/8" X 2450 L/90 (12L)
16 1 0017410 HOSE
17 1 0017300 HOSE 3/8" X 850 MM
18 1 0017000 HOSE 3/8" X 500 MM
19 4 56696 HOSE 5/16" X 550 MM
20 4 25125 ELBOW CONNECTION WV 10 L
21 1 31869 RUBBER CLIP Ø38 MM
22 1 30884 LOCK NUT M6
23 2 32302 FACE WASHER 6 MM
24 1 30113 SET SCREW M6 X 20
25 2 62587 PROTECTIVE COVER 105 X 800 MM
26 4 32367 SCREW MC8 X 65
27 4 31147 FACE WASHER 8 MM
28 4 30886 LOCK NUT M8

Hydraulic system, stabilizers, 4 fcts.
From loader 1680001
To loader  

Created  27-09-2023
Modified  



Hydraulic systems, stabilizer beams 61 

41064 - Manual # 99906951

Hydraulic system, stabilizers - RC Internal ref. 20276937



Hydraulic systems, stabilizer beams 62 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 0017300 HOSE 3/8" X 850 MM
2 4 56696 HOSE 5/16" X 550 MM
3 4 25125 ELBOW CONNECTION WV10L
4 1 31869 RUBBER CLIP Ø38 MM
5 4 32302 FACE WASHER 6MM
6 1 30113 SET SCREW M6X 20
7 3 30884 LOCK NUT M6
8 2 62587 PROTECTIVE COVER 105 X 800 MM
9 1 62485 HOSE 1/4" X 2450 MM
10 2 56221 HOSE 3/8 X 2400 MM
11 1 62620 HOSE 1/4" X 600 MM L/V
12 2 20276919 3/8 X 900 MM
13 1 25212 T-CONNECTION ETVD 12 L
14 1 20276914
15 2 30966 SCREW MC6 X 65

Hydraulic system, stabilizers - RC
From loader 1680001
To loader  

Created  03-10-2023
Modified  



Hydraulic systems, stabilizer beams 63 

41064 - Manual # 99906951

Hydraulic system, stabilizers - RC Internal ref. 20276888



Hydraulic systems, stabilizer beams 64 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 0017300 HOSE 3/8" X 850 MM
2 4 56696 HOSE 5/16" X 550 MM
3 4 25125 ELBOW CONNECTION WV 10 L
4 1 31869 RUBBER CLIP Ø38 MM
5 6 32302 FACE WASHER 6 MM
6 1 30113 SET SCREW M6 X 20
7 5 30884 LOCK NUT M6
8 2 62587 PROTECTIVE COVER 105 X 800 MM
9 1 20276914
10 1 20276923
11 2 25270 CONNECTION ELSD 12 L
12 1 56222 HOSE
13 1 25183 COUPLING NUT M 12 L
14 1 26180 BLANKING PLUG VSD 12 L
15 1 62485 HOSE 1/4" X 2450 MM
16 2 56221 HOSE 3/8 X 2400 MM
17 1 62620 HOSE 1/4" X 600 MM L/V
18 2 20276919 3/8 X 900 MM
19 1 25212 T-CONNECTION ETVD 12 L
20 1 0017000 HOSE 3/8" X 500 MM
21 1 25242 ELBOW CONNECTION EWSD 12 L
22 4 30966 SCREW MC6 X 65

Hydraulic system, stabilizers - RC
From loader 1680001
To loader  

Created  03-10-2023
Modified  



Hydraulic systems, stabilizer beams 65 

41064 - Manual # 99906951

Hydraulic system, DV 7800 hydr. extension Internal ref. 20228192



Hydraulic systems, stabilizer beams 66 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6390500 EXTENSION CYLINDER ASSEMBLY
2 2 32302 FACE WASHER 6 MM
3 2 32491 ROUND-HEAD SCREW M6 X 20
4 4 32486 SCREW MCL8 X 20
5 2 63556 GUIDE
6 2 6390524 MOUNTING PLATE
7 2 30539 COUNTERSUNK SCREW MK12 X 30
8 1 6390147 PIN
9 2 33117 CIRCLIP 35U
10 2 30586 COUNTERSUNK SCREW MK12 X 25
11 2 6306241 MOUNTING PLATE
12 1 20133572 END PLATE
13 3 32478 SCREW MC8 X 16
14 1 26898 ELBOW CONNECTION 8 MM-1/4"
15 2 26894 ELBOW CONNECTION 10 MM-90 GR.
16 2 31178 WASHER 14 MM
17 1 6344098 BRACKET
18 1 26878 CONNECTION ELSD 10L
19 1 6390527 PIPE
20 1 55294 COUNTER-BALANCE VALVE
21 2 56555 HOSE 5/16" X 3540 MM L/S- 10
22 4 63743 GUIDE
23 6 30568 COUNTERSUNK SCREW MK6 X 10
24 1 29524 NYLON DRAG CHAIN (94LINKS)
25 1 32490 SCREW MC6 X 16
26 1 6390157 CLAMP
27 2 30542 COUNTERSUNK SCREW MK6 X12
28 1 6306097 CLAMP
29 1 20145438 HYDRAULIC PIPE, OUTRIGGER OUTRIGGER
30 1 20145440 HYDRAULIC PIPE, OUTRIGGER EXTENSION
31 2 31134 WASHER,
32 1 30884 LOCK NUT M6
33 1 30114 SET SCREW M6 X 25
34 1 6306164 BRACKET

Hydraulic system, DV 7800 hydr. extension
From loader 1680001
To loader  

Created  25-08-2023
Modified  



Hydraulic systems, pump and tank 67 

41064 - Manual # 99906951

Oil cooler Internal ref. 20275390

Hydraulic systems, 
pump and tankSection - 7



Hydraulic systems, pump and tank 68 

41064 - Manual # 99906951

Oil cooler
From loader 1680001
To loader  

Created  25-08-2023
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 50275 OIL COOLER 12V +SMART DRIVE
2 1 6398681 SHIELD,OIL COOLER, LARGE
3 4 31517 SET SCREW M10 X 20
4 4 2018021 LOCK WASHER 10 MM
5 4 30133 SET SCREW
6 4 31136 WASHER



Hydraulic systems, pump and tank 69 

41064 - Manual # 99906951

Hose connector Internal ref. 20290417



Hydraulic systems, pump and tank 70 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 49279 FLANGE
2 1 49276 NIPPLE 2/2½"
3 1 49275 O-RING

Hose connector
From loader 1680001
To loader  

Created  14-02-2024
Modified  



Hydraulic systems, pump and tank 71 

41064 - Manual # 99906951

Ball valve, cpl Internal ref. 20289737



Hydraulic systems, pump and tank 72 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6392513 FLANGE ADAPTOR
2 1 49275 O-RING
3 1 25430 ELBOW
4 1 25342 HEXAGON NIPPLE 2"
5 1 25595 UNION NUT 2"
6 1 58787 3-WAY BALL VALVE 2"
7 1 60991 NIPPLE CN 200 / HMF

Ball valve, cpl
From loader 1680001
To loader  

Created  29-01-2024
Modified  



Hydraulic systems, pump and tank 73 

41064 - Manual # 99906951

Stabilizer valve block RC, 4 available functions Internal ref. 20276914



Hydraulic systems, pump and tank 74 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 50548 STABILIZER CONTROL VALVE
2 1 69466 VALVE HOUSING
3 4 69467 CARTRIDGE
4 4 69468 SOLENOID. 24V
5 4 28258 PLUG, SOLENOID VALVE
6 1 26355 PLUG VS-R-3/4 WD
7 2 25253 CONNECTION P-GEV 10LR 3/8-WD
8 3 25127 CONNECTION P-GEV 12 LR-WD
9 1 26319 REDUCING CONNECTION RED-R 3/4-WD/R 3/8

Stabilizer valve block RC, 4 available functions
From loader 1680001
To loader  

Created  29-09-2023
Modified  



Hydraulic systems, pump and tank 75 

41064 - Manual # 99906951

Stabilizer valve block RC, 4 available functions Internal ref. 20276923



Hydraulic systems, pump and tank 76 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 50548 STABILIZER CONTROL VALVE
2 1 69466 VALVE HOUSING
3 4 69467 CARTRIDGE
4 4 69468 SOLENOID.24V
5 4 28258 PLUG, SOLENOID VALVE
6 5 25127 CONNECTION P-GEV 12 LR-WD
7 1 26319 REDUCING CONNECTION RED-R 3/4-WD/R 3/8
8 1 26355 PLUG VS-R-3/4 WD
9 4 26180 BLANKING PLUG VSD 12 L
10 4 25183 COUPLIN GNUT M 12 L

Stabilizer valve block RC, 4 available functions
From loader 1680001
To loader  

Created  02-10-2023
Modified  



Hydraulic systems, pump and tank 77 

41064 - Manual # 99906951

Tank, cpl. 250L Internal ref. 20275342



Hydraulic systems, pump and tank 78 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 2 20292292 STRAP FOR 250L TANK
2 1 2050014 AIR FILTER
3 1 2008079 RUBBER RING
4 1 2050017 FILTER CARTRIDGE
5 1 2050011 ADAPTER PIPE 250 MM
6 1 2050012 DIFFUSOR
7 1 60929 OIL-LEVEL GLASS
8 1 2050002 RETURN FILTER
9 1 6895630 SEAL KIT
10 1 2050021 SPRING
11 1 2008071 SEAL
12 1 2050006 FILTER CARTRIDGE
13 1 2050022 COVER
14 1 26355 PLUG VS-R-3/4 WD
15 1 26321 PLUG VS-R1"WD

Tank, cpl. 250L
From loader 1680001
To loader  

Created  04-03-2024
Modified  



Hydraulic systems, pump and tank 79 

41064 - Manual # 99906951

Tank incl. fittings Internal ref. 20277486



Hydraulic systems, pump and tank 80 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20275342
2 2 20276793 BRACKET FOR 250L TANK
3 2 20276794 PLATE FOR TANK
4 1 20182323 TANK BRACKET, LEFT
5 1 20181900 TANK BRACKET, RIGHT
6 16 2018021 LOCK WASHER 10 MM
7 4 31517 SET SCREW M10 X 20
8 2 30157 SET SCREW M10 X 35
9 6 30888 LOCK NUT
10 4 30156 SET SCREW M10 X 30

Tank incl. fittings
From loader 1680001
To loader  

Created  07-03-2024
Modified  24-06-2024



Hydraulic systems, valve blocks 81 

41064 - Manual # 99906951

Hydraulic systems, 
valve blocksSection - 8

Stabilizer valve block, 2 sections Internal ref. 20276843
  



Hydraulic systems, valve blocks 82 

41064 - Manual # 99906951

Stabilizer valve block, 2 sections
From loader 1680001
To loader  

Created  25-09-2023
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20182231 STABILIZER VALVE
2 2 30134 SET SCREW M8 X 25
3 2 31147 FACE WASHER 8 MM
4 2 20145551 HANDLE, MANUAL VALVE BLOCK
5 2 48406 KNOB
6 6 25127 CONNECTION P-GEV 12 LR-WD



Hydraulic systems, valve blocks 83 

41064 - Manual # 99906951

Stabilizer valve block, 2 sections Internal ref. 20276847
  



Hydraulic systems, valve blocks 84 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20182231 STABILIZER VALVE
2 2 30134 SET SCREW M8 X 25
3 2 20145551 HANDLE, MANUAL VALVE BLOCK
4 2 31147 FACE WASHER 8 MM
5 2 48406 KNOB
6 6 25127 CONNECTION P-GEV 12 LR-WD
7 1 55741 SERIES NIPPLE
8 1 25108 CONNECTION GES 12 LR 1/2-WD

Stabilizer valve block, 2 sections
From loader 1680001
To loader  

Created  25-09-2023
Modified  



Hydraulic systems, valve blocks 85 

41064 - Manual # 99906951

Stabilizer valve block, 4 sections Internal ref. 20276589
  



Hydraulic systems, valve blocks 86 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 55742 STABILIZER VALVE
2 8 25127 CONNECTION P-GEV 12 LR-WD
3 2 25130 BANJO CONNECTION RSWV 12L R
4 4 20145551 HANDLE, MANUAL VALVE BLOCK
5 4 48406 KNOB
6 4 30134 SET SCREW M8 X 25
7 4 31147 FACE WASHER 8 MM

Stabilizer valve block, 4 sections
From loader 1680001
To loader  

Created  25-09-2023
Modified  



Hydraulic systems, valve blocks 87 

41064 - Manual # 99906951

Stabilizer valve block, 4 sections Internal ref. 20276587
  



Hydraulic systems, valve blocks 88 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 55742 STABILIZER VALVE
2 8 25127 CONNECTION P-GEV 12 LR-WD
3 2 25130 BANJO CONNECTION RSWV 12 LR
4 1 55741 SERIES NIPPLE
5 1 25108 CONNECTION GES 12 LR 1/2-WD
6 4 20145551 HANDLE ,MANUAL VALVE BLOCK
7 4 48406 KNOB
8 4 30134 SET SCREW M8 X 25
9 4 31147 FACE WASHER 8 MM

Stabilizer valve block, 4 sections
From loader 1680001
To loader  

Created  25-09-2023
Modified  



Hydraulic systems, valve blocks 89 

41064 - Manual # 99906951

Stabilizer valve block, BLB Internal ref. 9999660
  



Hydraulic systems, valve blocks 90 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 55744 STABILIZER CONTROL VALVE 4 SEKT.
2 55742 STABILIZER VALVE 4 SEKT.
3 55743 STABILIZER VALVE 5 SEKT.
4 57812 MANUAL CONTROL
5 57806 RUBBER SEAL
6 32410 SCREW MC6 X 40
7 57815 SEAL
8 57813 SPOOL CONTROL
9 57808 CHECK VALVE
10 57809 UNLOADING VALVE
11 25103 PLUG VS-R-1/2 WD
12 57816 SPOOL  KIT
13 57810 SPOOLKIT

Stabilizer valve block, BLB
From loader 1680001
To loader  

Created  16-12-2020
Modified  



Hydraulic systems, valve blocks 91 

41064 - Manual # 99906951

Control valves, Danfoss, 7 sections, variable Internal ref. 9999395
  



Hydraulic systems, valve blocks 92 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS

2029298 BASIC MODULE
2029299 BASIC MODULE

1 20093919 PUMP SIDE MODULE, PVP
2 62368 PORT-RELIEF VALVE
3 2029257 SECTION PVSKM
4 58919 LEVER MODULE
5 62366 ELECTRIC ACTIVATION
6 2029260 SPOOL PVSKM
7 58925 SEAL KIT
8 62240 SEAL KIT
9 62241 SCREW
10 62211 SEAL KIT
11 31539 SCREW MC6 X 16
12 62227 BASIC MODULE
13 58907 LEVER MODULE INKL. LEVER
14 62055 SPOOL
15 62277 PORT-RELIEF VALVE
16 62052 O-RING
17 58981 LEVER WITH FOOT
18 69726 SPOOL
19 62274 PORT-RELIEF VALVE
20 62029 SPOOL
21 62278 PORT-RELIEF VALVE
22 62225 BASIC MODULE
23 20275193
24 58902 SPOOL
25 2029240 SECTION PVG
26 62070 SPOOL
27 62056 SPOOL
28 58921 END COVER
29 62069 MOUNTING KIT
30 62068 MOUNTING KIT-7MODULES
31 2018025 NUT M8
32 31750 WASHER 8 MM

Control valves, Danfoss, 7 sections, variable
From loader 1680001
To loader  

Created  09-02-2024
Modified  



Labels and Mounting Kits 93 

41064 - Manual # 99906951

Labels and Mounting 
KitsSection - 9

Mounting kit 8 bolt Internal ref. 6888710



Labels and Mounting Kits 94 

41064 - Manual # 99906951

Mounting kit 8 bolt
From loader 1680001
To loader  

Created  27-08-2018
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6888320 NUT/WASHER/STOP - KIT
2 16 31087 LOCK NUT M33 X 2
3 1 31058 WASHER 34 MM
4 16 6394709 MOUNTING PLATE 33 MM
5 8 6394705 MOUNTING PLATE 33 MM
6 6 6644084 STOP BLOCK
7 8 6888035 MOUNTING BOLT, M33 X 2 X 1250
8 1 6668850 MOUNTING FITTINGS (MOUNT.KIT)
9 1 6300999 CLAMP



Labels and Mounting Kits 95 

41064 - Manual # 99906951

Operating labels Internal ref. 20290215



Labels and Mounting Kits 96 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20276928
2 1 20293234
3 1 20293246
4 1 66837 OPERATING LABEL
5 1 66469 LABEL-"DANGER - SQUEEZING"
6 1 66598 MARKING TAPE - DARK-YELLOW
7 1 64702 LABEL FOR SLEWING
8 1 59643 BUBBLE LEVEL WITH HM FLOGO
9 1 64796 TYPE PLATE, EXCL.CE
10 1 66462 "NEVER WALK UNDER LOAD"
11 1 65507 LABEL
12 1 66464 LABEL "NOSTEP"
13 1 66465 LABEL, "LUBRICATION, TURNTABLE"
14 1 65770 LABEL-NO HIGH PRESSURE RINSING
15 1 69355 EVS LABEL-LARGE, NEW LOGO KLISTERMÆRKE
16 1 69365 LABEL FOR EMERGENCY OPERATION

Operating labels
From loader 1680001
To loader  

Created  11-03-2024
Modified  



Labels and Mounting Kits 97 

41064 - Manual # 99906951

Labels Internal ref. 20292735



Labels and Mounting Kits 98 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20290047
2 1 64604 HMF LABEL 240 X 161
3 1 64667 LABEL, 'POWER TO LIFT.', WHITE
4 1 64789 LABEL-POWER TO LIFT - BLACK

Labels
From loader 1680001
To loader  

Created  11-03-2024
Modified  



Accessories, Extra Valves 99 

41064 - Manual # 99906951

Accessories, Extra 
ValvesSection - 10

Extra valves Internal ref. 6402820



Accessories, Extra Valves 100 

41064 - Manual # 99906951

Extra valves
From loader 1680001
To loader  

Created  19-06-2019
Modified  02-07-2024

POS QTY. PART NO. DESCRIPTION REMARKS
1 4 31517 SET SCREW M10 X 20
2 9 31565 PLAIN WASHER 10 MM
3 1 6381183 PROTECTIVE GUARD
4 5 6272291 PROTECTIVE PLATE
5 5 6234524 SCREW
6 5 6234504 NUT
7 10 6234514 CLAMP
8 2 6382434 HYDRAULIC PIPE
9 2 6382444 HYDRAULIC PIPE
10 20 32302 FACE WASHER 6 MM
11 20 30112 SET SCREW M6 X 16
12 1 6383164 BRACKET F.BULKHEAD CONNECTION
13 4 25824 BULKHEAD CONNECTION WTX-WLNS 12 JIC
14 4 25876 SCREW CAP FNTXS12 JIC
15 4 27561 NYLON DRAG CHAIN
16 6 6383364 DISTANCE PIPE
17 3 6383354 PLATE
18 6 30906 COUNTER SUNK SCREW MK6 X 35
19 16 6382424 HYDRAULIC PIPE
20 1 6381213 BRACKET FOR PROTECTIVE GUARD
21 1 6381203 BRACKET FOR HOSE GUIDE
22 4 30591 COUNTER SUNK SCREW MK12 X 20
23 2 31134 WASHER,
24 2 2018022 LOCK WASHER 6MM
25 2 30113 SET SCREW M6 X 20
26 1 6381192 PROTECTIVE GUARD
27 7 2018021 LOCK WASHER 10 MM
28 5 30153 SET SCREW M10 X 16
29 16 62894 HOSE 3/8 X 1900 S/S JIC
30 5 31179 WASHER 20 MM
31 4 30449 SCREW MC8 X 16



Accessories, miscellaneous 101 

41064 - Manual # 99906951

Slewing sensor Internal ref. 20188562

Accessories, 
miscellaneousSection - 11



Accessories, miscellaneous 102 

41064 - Manual # 99906951

Slewing sensor
From loader 1680001
To loader  

Created  03-02-2023
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6402242 PLATE
2 1 30181 SET SCREW M12 X 50
3 2 32338 WASHER 12 MM
4 1 6245264 BUSHING
5 1 33476 SPRING 6247194
6 1 6402245 SENSOR BRACKET
7 1 6402248 DISTANCE RING
8 1 30890 LOCK NUT M12
9 1 29870 ENCODER 36A
10 4 32534 SCREW M3 X 10
11 1 32114 PIN M6 X 40
12 1 31963 SET SCREW M6 X 40
13 5 30854 NUT M6
14 1 30114 SET SCREW M6 X 25
15 1 6367389 FLANGE
16 1 30565 POINTED SCREW MSP5 X 8
17 1 6367391 610 GEAR
18 4 30420 SCREW MC5 X 14
19 3 30135 SET SCREW M8 X 30
20 3 31147 FACE WASHER 8 MM
21 3 6344747 SPACER



Accessories, miscellaneous 103 

41064 - Manual # 99906951

Protective guard, jib cylinder Internal ref. 6402360



Accessories, miscellaneous 104 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6402361 PROTECTION PLATE
2 4 63429 GUIDE Ø30 X 3 MM
3 1 6402362 BRACKET FOR PROTECTION PLATE
4 4 31134 WASHER,
5 4 30110 SET SCREW M6 X 10
6 2 31565 PLAIN WASHER 10 MM
7 2 32435 SOCKETHEAD SCREW M10 X 20

Protective guard, jib cylinder
From loader 1680001
To loader  

Created  29-10-2018
Modified  01-03-2024



Accessories, miscellaneous 105 

41064 - Manual # 99906951

Protective guard (LHV boom), cpl. Internal ref. 6341050



Accessories, miscellaneous 106 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 6340949 PROTECTIVE GUARD (LHV BOOM)
2 2 31136 WASHER 8 MM
3 2 30140 STEEL BOLT M8 X 55

Protective guard (LHV boom), cpl.
From loader 1680001
To loader  

Created  13-01-2010
Modified  03-08-2021



Accessories, miscellaneous 107 

41064 - Manual # 99906951

Parking safety system Internal ref. 20280417



Accessories, miscellaneous 108 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20160715 BOLT
2 2 33129 CIRCLIP
3 1 20188544 BUFFER CONSOLE, SV.
4 1 20188586
5 3 20275197
6 1 20188612
7 2 32348 CYLINDER SCREW MC10 X 25
8 1 30451 SCREW MC10 X 20

Parking safety system
From loader 1680001
To loader  

Created  13-11-2023
Modified  



Accessories, miscellaneous 109 

41064 - Manual # 99906951

Shield for extra valves, jib Internal ref. 20292318



Accessories, miscellaneous 110 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20152493 TOP PLATE
2 1 20133871 SIDE PLATE
3 6 31147 FACE WASHER 8 MM
4 2 30130 SET SCREW M8 X 12
5 2 30132 SET SCREW
6 2 30136 SET SCREW M8 X 35
7 4 31069 CLIP M81, 5- 5,5 MM.

Shield for extra valves, jib
From loader 1680001
To loader  

Created  04-03-2024
Modified  



Accessories, miscellaneous 111 

41064 - Manual # 99906951

Plugs Internal ref. 9999960



Accessories, miscellaneous 112 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 2037003 PLUG UNBRAKOPROP - M4
2 1 2037004 PLUG UNBRAKOPROP - M5
3 1 2037005 PLUG UNBRAKOPROP - M6+1/8”
4 1 2037006 PLUG UNBRAKOPROP - M8+¼”
5 1 2037007 PLUG UNBRAKOPROP - M10+3/8”
6 1 2037008 PLUG UNBRAKOPROP - M12+½”
7 2 64372 PLUG, BLACK FOR 14 MM UNBRAKO/GEVINDPROP - M14
8 1 2037009 PLUG UNBRAKOPROP - M16+M18
9 1 2037010 PLUG UNBRAKOPROP - M20+1”
10 1 2037013 FERRULE PLASTPROP, GLATTE HULLER - Ø6–Ø8
11 1 2037014 FERRULE PLASTPROP, GLATTE HULLER - Ø9-Ø10
12 1 2037015 FERRULE PLASTPROP, GLATTE HULLER - Ø9-Ø11
13 1 2037016 FERRULE PLASTPROP, GLATTE HULLER - Ø10-Ø12
14 1 2037017 FERRULE PLASTPROP,  GLATTE HULLER - Ø11-Ø13
15 1 64520 STOPPER PLASTPROP, GLATTE HULLER - Ø14
16 1 2037018 FERRULE PLASTPROP, GLATTE HULLER - Ø14-Ø16
17 1 64518 PLASTIC PLUG PLASTPROP, GLATTE HULLER - Ø18
18 1 2037019 FERRULE PLASTPROP, GLATTE HULLER - Ø16-Ø18
19 1 2037020 FERRULE PLASTPROP, GLATTE HULLER - Ø18-Ø20
20 1 2037021 FERRULE PLASTPROP, GLATTE HULLER - Ø20-Ø22
21 1 64566 FERRULE Ø 35 PLASTPROP, GLATTE HULLER - Ø35
22 1 64381 FERRULE PLASTPROP, GLATTE HULLER - Ø43
23 1 2037001 FERRULE PLASTPROP, GLATTE HULLER - Ø43-Ø45
24 1 64344 PLASTIC PLUG PLASTPROP, GLATTE HULLER -Ø50
25 1 64365 PLUG PLASTPROP, GEVIND HULLER - M6
26 1 64373 PLUG PLASTPROP, GEVIND HULLER - M8
27 1 64507 PLASTIC PLUG PLASTPROP, GEVIND HULLER-7MM
28 1 64366 PLUG PLASTPROP, GEVIND HULLER - M10
29 1 64371 PLUG PLASTPROP, GEVIND HULLER - M12
30 1 64360 PLUG PLASTPROP, GEVIND HULLER - M16
31 1 2037011 PLUG PLASTPROP, GEVIND HULLER- M18
32 1 2037012 PLUG PLASTPROP, GEVIND HULLER - M20
33 1 68034 PLUG PLASTPROP, GEVIND HULLER - M20
34 1 64350 PLUG PLASTPROP, GEVIND HULLER - M22
35 1 64250 PLUG PROP FOR SMØRENIPPEL

Plugs
From loader 1680001
To loader  

Created  13-09-2021
Modified  24-10-2023



Electronic parts, in general 113 

41064 - Manual # 99906951

Section - 12

RCL 5400 Internal ref. 7004120



Electronic parts, in general 114 

41064 - Manual # 99906951

RCL 5400
From loader 1680001
To loader  

Created  08-04-2008
Modified  08-11-2023

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 29304 BOTTOM F.RCL-BOX INCL. HINGE
2 2 29305 HINGE
3 1 2060005 RCL 5400 CONTROLLER, BLACK FRONT
4 1 2060006 RCL 5400 CONTROLLER,BLUE FRONT
4 1 28241 PUSH BUTTON F. EMERGENCY STOP
6 1 28240 BUZZER
7 1 29375 DISTANCE RING FOR THE BUZZER
8 1 29271 SEALING PLUG M12 X 1
9 1 20111 O-RING OR 10,82 X 1,78
10 1 2060012 RCL 5400 BLUE FRONT POS.4
11 1 2060049 RCL 5400 BLACK FRONT POS.3
12 4 30347 SCREW 4,0 X 25



Electronic parts, in general 115 

41064 - Manual # 99906951

Spotlight, main boom Internal ref. 20290075



Electronic parts, in general 116 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 29768 SPOTLIGHT LED 48W
2 1 29540 AMP SUPER SEAL MANIFOLD

Spotlight, main boom
From loader 1680001
To loader  

Created  02-02-2024
Modified  



Electronic parts, in general 117 

41064 - Manual # 99906951

Spotlight, jib Internal ref. 20290144



Electronic parts, in general 118 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 29768 SPOTLIGHT LED 48W
2 1 7009805 CABLE, 5.0M
3 1 29540 AMP SUPERSEAL MANIFOLD
4 1 20179968 SHIELD FOR FLOOD LIGHT
5 2 2018021 LOCK WASHER 10 MM
6 2 31517 SET SCREW M10 X 20
7 1 27274 CLIP
8 1 28206 RUBBER BUSHING

Spotlight, jib
From loader 1680001
To loader  

Created  05-02-2024
Modified  



Electronic parts, in general 119 

41064 - Manual # 99906951

Basic electronic parts, spotlight Internal ref. 20280833



Electronic parts, in general 120 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 29768 SPOTLIGHT LED 48W
2 1 20179968 SHIELD FOR FLOOD LIGHT
3 2 31517 SET SCREW M10 X 20
4 2 2018021 LOCK WASHER 10 MM
5 1 27274 CLIP
6 1 20193092 CABLE 5.5M 2 X AMP CONNECTOR
7 1 20193079 CABLE 1.5M 2 X AMP CONNECTOR
8 1 7009803 CABLE, 3.0M
9 1 27342 RELAY, 24V
10 1 20274942

Basic electronic parts, spotlight
From loader 1680001
To loader  

Created  05-02-2024
Modified  



Electronic parts, in general 121 

41064 - Manual # 99906951

Telematics Internal ref. 20281206



Electronic parts, in general 122 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 2060013 TELEMATICS MODULE
2 1 7009971 CABLE, TELEMATICS, 2 X M12
3 4 32308 WASHER 5 MM
4 2 30422 SCREW MC5 X 35
5 1 20290126 TELEMATIC PROTECTIVE GUARD
6 2 30859 LOCK NUT

Telematics
From loader 1680001
To loader  

Created  06-12-2023
Modified  



Electronic parts, in general 123 

41064 - Manual # 99906951

12 V converter Internal ref. 20280299



Electronic parts, in general 124 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 29765 CONVERTER
2 4 31188 WASHER 4 MM
3 2 30240 SET SCREW M4 X 35
4 2 30857 LOCK NUT M4
5 3 27428 CLIP
6 1 27340 RELAY, 12V

12 V converter
From loader 1680001
To loader  

Created  06-11-2023
Modified  



Electronic parts, in general 125 

41064 - Manual # 99906951

BEPAW Internal ref. 20280859



Electronic parts, in general 126 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 28117 CABLE WITH PLUG
2 1 29223 CABLE WITH SOCKET, 2M
3 1 29439 EXTENSION CABLE, 5M
4 1 28730 CABLE+SOCKET, 10M
5 1 2060074 PROXIMITY SWITCH
6 2 29257 PROXIMITY SWITCH M12 X 44, 4MM

BEPAW
From loader 1680001
To loader  

Created  23-11-2023
Modified  



Electronic parts, in general 127 

41064 - Manual # 99906951

CYL Internal ref. 20280991



Electronic parts, in general 128 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 29439 EXTENSION CABLE, 5M
2 2 29282 PROXIMITY SWITCH M12-4MM NO
3 2 29223 CABLE WITH SOCKET, 2M

CYL
From loader 1680001
To loader  

Created  27-11-2023
Modified  



Electronic parts, in general 129 

41064 - Manual # 99906951

Alarm flash Internal ref. 20281016



Electronic parts, in general 130 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 2 29431 ALARM FLASH, YELLOW 24V, 34CM
2 4 29299 CABLE TIE, BLACK 7.6 X 760 MM
3 2 29436 CABLE M8, SOCKET AND PLUG 6.3M
4 1 2060084 CABLE EXTENSION
5 1 29223 CABLE WITH SOCKET, 2 M
6 1 29482 CABLE M8, 2 M, FEMALE, 3 POLAR
7 2 29444 CABLE M8 - 3-POLAR

Alarm flash
From loader 1680001
To loader  

Created  30-11-2023
Modified  



Electronic parts, in general 131 

41064 - Manual # 99906951

Inclination sensor Internal ref. 20281165



Electronic parts, in general 132 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 20273342
2 1 29426 ELECTRONIC INCLINOMETER, SINGLE
3 3 32491 ROUND-HEAD SCREW M6 X 20
4 2 31513 SET SCREW M10 X 25
5 2 31565 PLAIN WASHER 10 MM

Inclination sensor
From loader 1680001
To loader  

Created  13-12-2023
Modified  



Electronic parts, in general 133 

41064 - Manual # 99906951

2-CYBEL Internal ref. 20281427



Electronic parts, in general 134 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 2 29757 TILT SWITCH CABLE
2 2 29443 PANEL LEAD-IN M8 - 3-POLAR
3 4 27274 CLIP
4 4 27275 CABLE TIE, BLACK, 7.6 X 385 MM
5 1 29223 CABLE WITH SOCKET, 2M
6 1 29482 CABLE M8, 2 M, FEMALE, 3POLAR
7 1 2060084 CABLE EXTENSION

2-CYBEL
From loader 1680001
To loader  

Created  19-12-2023
Modified  



Electronic parts, RC crane 135 

41064 - Manual # 99906951

Basic electronic parts, base Internal ref. 20280145
  

Electronic parts, 
RC craneSection - 13



Electronic parts, RC crane 136 

41064 - Manual # 99906951

Basic electronic parts, base
From loader 1680001
To loader  

Created  08-11-2023
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 2060005 RCL 5400 CONTROLLER, BLACK FRONT
2 2 29304 BOTTOM F. RCL-BOX INCL. HINGE
3 1 20189488 EJB FRONT WITH GASKET
4 2 29307 CABLE LEAD-IN
5 8 30347 SCREW 4,0 X 25
6 6 30361 SCREW 3,0 X 8
7 1 29473 EJB5380
8 1 29331 PLUG, 4-POLAR
9 1 29887 PLUG, 5-POLAR
10 2 27822 FUSE 10A MINI
11 1 29370 FUSE 15A MINI
12 4 30481 SCREW
13 8 32308 WASHER 5 MM
14 1 2060016 RADIO RECEIVER SCANERECO
15 1 2060116 ANTENNA
16 1 56713 CABLE SCANRECO 49041 G2 8 M
17 1 29486 PLUG M12, TERMINATION
18 4 30859 LOCK NUT
19 1 64286 WASHER 6 MM
20 1 28780 CAN CABLE, 2.0 M
21 9 30340 SCREW 6,0 X 25
22 1 28278 CABLE 4 X 2.5 1M
23 2 29318 PLUG, 7-POLAR FOR RCL 53XX
24 8 30346 SCREW 4,0 X 20
25 1 29320 PLUG, 9-POLAR FOR RCL 53XX
26 1 29321 PLUG, 10-POLAR FOR RCL 53XX
27 1 28971 HORN, 24V, 2.5 AMP.
28 1 27204 WIRE, 1 X 1.5 MM2 0,15 M
29 1 27202 CABLE 0,15 M
30 1 27203 CABLE 0,25 M
31 3 27497 INSULATION JOINT, BLUE
32 1 62701 TERMINATION
33 2 2060071 CABLE EXTENSION
34 2 29223 CABLE WITH SOCKET, 2M
35 1 29315 PLUG, 3-POLAR FOR RCL 53XX
36 3 29316 TERMINAL
37 1 29341 CAN TERMINATION FJC
38 1 29322 PLUG, 12-POLAR FOR RCL 53XX



Electronic parts, RC crane 137 

41064 - Manual # 99906951

Basic electronic parts, Jib Internal ref. 20280496
  



Electronic parts, RC crane 138 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 29486 PLUG M12, TERMINATION
2 1 29456 CAN CABLE, 2M, M12, STRAIGHT FEMALE
3 2 2060069 ANGLE SENSOR
4 1 20190896 CABLE CAN EXTENSION 5.5M
5 1 29477 Y-SPLITTER 3XM12 - PARALLEL
6 1 28781 CAN CABLE EXTENSION 3.0M
7 2 2060091 CABLE CAN EXTENSION
8 1 20142908 BRACKET FOR SENSOR
9 2 6365095 THREADED PLATE
10 4 30969 SCREW MC4 X 25
11 2 27275 CABLE TIE, BLACK, 7.6 X 385 MM
12 2 30131 SET SCREW M8 X 16
13 2 31147 FACE WASHER 8 MM

Basic electronic parts, Jib
From loader 1680001
To loader  

Created  20-11-2023
Modified  



Electronic parts, RC crane 139 

41064 - Manual # 99906951

Stabilizer operation via RC Internal ref. 20281115
  



Electronic parts, RC crane 140 

41064 - Manual # 99906951

POS QTY. PART NO. DESCRIPTION REMARKS
1 2 29223 CABLE WITH SOCKET, 2M
2 2 29498 TOUCH BUTTON WITH LIGHT
3 1 29439 EXTENSION CABLE, 5M
4 1 56721 CABLE, SCANRECO 47925 G2
5 4 2060061 SAFETY PLUG FOR VALVE SOCKET

Stabilizer operation via RC
From loader 1680001
To loader  

Created  01-12-2023
Modified  



Tools 141 

41064 - Manual # 99906951

ToolsSection - 14

Cylinder tool Internal ref. 8200304
8200303 8200302
8200301 8200300
8200305



Tools 142 

41064 - Manual # 99906951

Cylinder tool
From loader 1680001
To loader  

Created  28-06-2021
Modified  

POS QTY. PART NO. DESCRIPTION REMARKS
1 1 8200301 CYLINDER TOOLS C180-100 - KIT C180 - 100
2 1 8200302 CYLINDER TOOLS C200-140 - KIT C200 - 140
3 1 8200303 CYLINDER TOOLS C220-160 - KIT C220 - 160
4 1 8200304 CYLINDER TOOLS C250-180 - KIT C250 - 180
5 1 8200305 CYLINDER TOOLS C290-200 - KIT C290 - 200



IMT reserves the right to make changes in engineering, design, specifications, add improvements or discontinue manufacturing at 
any time without notice or obligation.

IMT and IMT LOGO are registered trademarks of Iowa Mold Tooling Co., Inc., Garner, IA, USA.
© 2025 Iowa Mold Tooling Co., Inc. All Right Reserved.

IOWA MOLD TOOLING CO., INC.

P.O. Box 189 Garner, IA 50438
Tel: 641.923.3711

Fax: 641.923.2424
www.imt.com


	ELECTRONIC MANUALS
	Basic Loader
	Central lubrication and lubricating brush
	Column cpl.
	Main boom
	Boom cylinder, C180 x 988s , with LHV
	Jib cylinder C180 x 1092,5 with LHV
	Turntable with kit of bolts
	Link arm system, jib

	Stabilizers
	Safety lock (CE)
	Stabilizer cylinder with check valve, C110-550, type V
	Foot plate with ball joint, cpl. (ø210)

	Boom System
	Jib, complete
	Jib extension I incl. fittings BOM Obsolete* 
	K4 extension, complete
	Extension cylinder I (C70 - 2650 )
	Extension cylinder II, (C70 - 2650 )
	Extension cylinder III, (C70 - 2650 )
	Extension cylinder IV, (C70 - 2650 )
	Extension cylinder IV, (C70 - 2650 )
	Extension cylinder incl. fittings

	Hydraulic systems, valve brackets and dual controls
	Valve brackets / Protection

	Hydraulic systems, loader functions
	Hose kit, Column
	Hose kit, main boom
	Hose Kit, jib

	Hydraulic systems, stabilizer beams
	Hydraulic system, stabilizers, 4 fcts.
	Hydraulic system, stabilizers - RC
	Hydraulic system, stabilizers - RC
	Hydraulic system, DV 7800 hydr. extension

	Hydraulic systems, pump and tank
	Hose connector
	Ball valve, cpl
	Stabilizer valve block RC, 4 available functions
	Stabilizer valve block RC, 4 available functions
	Tank, cpl. 250L
	Tank incl. fittings

	Hydraulic systems, valve blocks
	Stabilizer valve block, 2 sections
	Stabilizer valve block, 4 sections
	Stabilizer valve block, 4 sections
	Stabilizer valve block, BLB
	Control valves, Danfoss, 7 sections, variable

	Labels and Mounting Kits
	Operating labels
	Labels

	Accessories, Extra Valves
	Accessories, miscellaneous
	Protective guard, jib cylinder
	Protective guard (LHV boom), cpl.
	Parking safety system
	Shield for extra valves, jib
	Plugs

	Electronic parts, in general
	Spotlight, main boom
	Spotlight, jib
	Basic electronic parts, spotlight
	Telematics
	12 V converter
	BEPAW
	CYL
	Alarm flash
	Inclination sensor
	2-CYBEL

	Electronic parts, RC crane
	Basic electronic parts, Jib
	Stabilizer operation via RC

	Tools

